FORM NO. 3319-511

4 WEIGHT KIT R
for Z—Master 320/325
PART NO. 98-1330 INSTALLATION
\_ INSTRUCTIONS
Loose Parts
Note:  Use the chart below to identify parts used for assembly.
DESCRIPTION QTY. USE
Weight
Bracket

Bolt 1/2—13 x 3/4” (19 mm)
Bolt 1/2-13 x 2-1/4” (57 mm)
Washer 1-3/8” (35 mm)
Washer 1”7 (25 mm)

Locknut 1/2”

1. Shut off engine and and wait for all moving parts POTENTIAL HAZARD

to stop. R k pl i .
© stop. Remove spark plug wire(s) e If you leave the wire on the spark plug,
someone could start the engine.

WHAT CAN HAPPEN
e Accidental starting of engine could
seriously injure you or other bystanders.

HOW TO AVOID THE HAZARD

e Pull wire off spark plug before you do any
maintenance. Also push wire aside so it
does not accidentally contact spark plug.

Install rear weight

NN D D NN NN =




Installation

2.  Align brackets, as shown, over caster wheel

3. Align weight slots over bracket holes, as shown.
Secure with (2) 1/2-13 x 2-1/4” (19 mm) bolts,
1-3/8” (35 mm) and 1” (25 mm) washers and
1/2” locknuts (Fig. 1).

mount and secure with (2) 1/2-13 x 5/8”
(19 mm) bolts (Fig. 1).

3
m-3325
Figure 1
1. Weight 5. Washer 1-3/8” (35 mm)
2. Bracket 6. Washer 1” (25 mm)
3. Bolt1/2-13 x5/8” (19 mm) 7. Locknut 1/2”
4. Bolt1/2-13 x 2-1/4”
(57 mm)
2

Lithoin U.S.A.
GG-97662

TPS





